

La reproduction partielle de ce rapport doit être soumise à notre autorisation
 The partial reproduction of this test report is to be submitted to our authorization

Bazet, July 26th 2011

TEST REPORT
N° 1627-11

DIELECTRIC TESTS
ON INSULATOR STRINGS FOR
220 kV TRANSMISSION LINE

F. DEGIOANNI

Test Supervisor

S. ROUDÉ

Head of the Test Laboratory

Test ref. : 3856.

Customer : SEDIVER S.A. (Nanterre, France).

The tests were performed in Centre d'Essais de Bazet (France) from July 19th to 27th 2011 and were witnessed by

Mr Eng. Andolo Ambasi	Ketraco, Kenya	19-27/07/2011
Mr Brian Muchilwa		
Mr Martin Safranek	Parsons Brinckerhoff, United Kingdom	19-27/07/2011
Mr Liam Vietch		19-22/07/2011
Dr Christian Bernauer	Asbesco, India	19-22/07/2011
Mr M.V. Shetty	Kalpataru, India	27/07/2011
Mr Tony Attieh	Sediver, France	19-22/07/2011
Dr Damien Lepley		19-27/07/2011

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale.

The reproduction of this test report is only allowed as the whole.

Il comporte 42 pages.

It consists of 42 pages.

Ce rapport ne concerne que les objets soumis à l'essai.

This test report only concerns the tested objects

The partial reproduction of this test report is to be submitted to our authorization

La reproduction partielle de ce rapport doit être soumise à notre autorisation